Date: 31/03/2022 rev.00
Model: CT18173M

L=

o

ﬁ\thW‘A\/J




CT18173M

Pos.No Part No. Description Qty Remark
1 5001817307901 [ Front cover 1
2 5001817300101 | Circlip 28 1
3 5001817308001 | Slider washer 1
4 5001817308101 | Slider 1
5 5001817308201 | Spring 40x2.5x75 1
6 5001817308301 | Circlip 30 1
7 5001817308401 | Steel column 8x19.5 2
8 5001817308501 | Guard ring sleeve 1
9 5001817308601 | Lock sleeve 1
11 5001817308701 | Tool holder 1
12 5001817308801 | Second striker 1
13 5001817308901 | O ring 22.3x3.5 2
14 5001817309001 | Second striker seat 1
15 5001817300801 | O ring 44.4x2.8 1
16 5001817301301 | Anti-vibration rubber ring 51.3x31x10.5 1
17 5001817301401 | Buffer washer 1
18 5001817301501 | Cylinder 1
19 5001817301601 | Cylinder case 1
20 5001817301701 | Screw M8x40 8
21 5001817301801 | O ring 53.7x2 1
22 5001817301901 | Ram 1
23 5001817302001 | O ring 30x5 2
24 15001817302101 | Piston 1
25 5001817302201 | Connecting rod 1
26 5001817302301 | Piston pin 1
27 5001817302401 | Needle bearing\NK12/12YG/2 1
28 5001817302502 | Stuffing cover 1
29 5001817302602 | Oil window 1
30 5001817302701 | O ring 63x2 1
31 5001817302801 | Crank shaft case 1
32 5001817302901 | Crank shaft 1
33 5001817303101 | Spring 47 1
34 5001817303001 | O ring 47.2x3.55 1
35 5001817303201 | Bearing 6204-2RS 1
36 5001817303301 | Big gear 1
37 5001817611401 | Stop pin B4-16 1
38 5001817303501 | Bearing 6001-2RS 1
39 5001817303601 | Seal 1
40 5001817303701 | Gear case 1
41 5001817303801 | Screw M6x30 9
42 5001817303901 | Bearing 6201 1
43 5001817304002 | Rotor 1
44 |5001817304101 | Bearing 628-2RS 1
45 5001817304202 | Stator 1
46 5001817304301 | Air guider 1
47 5001817304401 | Screw ST4.8x65 2
48 5001817304501 | Motor housing 1
49 5001817304601 | Brush holder 2
50 5001817304701 | Inductance 1
51 5001817304801 | Bottom Cover 1




52 5001817304901 | Screw ST4.2x22 2
53 5001817305001 | Left handle 1
54 5001817303801 | Screw M6x30 2
55 5001817305201 | Right handle 1
56 5001817304901 | Screw ST4.2x22 4
57 5001817305401 | Cable sheath 1
58 5001817305501 | Screw ST4.8x35 2
59 5001817305603 | Cable 1
60 5001817305701 | Cable clamp 1
61 5001817610401 | Tap screw ST4x16 2
62 5001817305901 | Capacitance 1
63 5001817306001 | Switch 1
64 5001817306101 | Carbon brushes 2
65 5001817306201 | Wool felt 1
66 5001817306301 | Insert nut M4x12 2
67 5001817306401 | Screw M4x12 2
68 5001817306501 | Tap screw ST4.2x8 2
69 5001817306601 | Flat key 4x4x10 2
70 5001817306701 | O ring 32x2 1
71 5001817306801 | Axile circlip 20 1
72 5001817306901 | Axile circlip 16 1
73 5001817307001 | Clollar 1
74 5001817307101 | Contour gasket 1
75 5001817307801 | Flat screw M8x40 1
76 5001817307201 | Auxiliary handle substrate 1
77 5001817307301 | Auxiliary handle 1
78 5001817307401 | Washer 22x13x0.3 1
79 5001817307501 | Washer 16.5x8.2x0.5 1
101 | 5001817310101 | Auxiliary handle assembly 1
102 |5001817310201 | Rotor assembly 1






